This report is the result of a | K€D STy,
&

literature search. The contents £f§ %
do not necessarily reflect the views 5 fz
and policies of the Environmental B s
Protection Agency, nor does mention -

of trade names or commercial
p rOdUC ts const i tute end orsement Regonal € anter for L monmantal Inforination

. US FPA Regon 111 '
or recommendation for use. k 1650 Arch ¢
: Philadelpla PA 19103
|

RECOMMENDED UNIFORM
EFFLUENT CONCENTRATIONS

EPA Region III
Enforcement Division




Chapter

II
I1I
IV

VI
VII
VITI
IX

X1
XII
XIII
XI1v
XV
XVI
XVII
XVIII
XIX
XX
XX1
XXII
XXII11
XXIV
XXv

CONTENTS
Topic
Preface
Arsenic
Barium
Biochemical Oxygen Demand and Suspended Solids

Cadmium

Chlorine Residual
[...]
squs \maom q1 k! ang 1 d 0 1 T4 /P poid
~TaanN Butpro]
o1ue8ig (%) pPaoi R eudoTH woil
SHISVM TVOIWHHDOIMEd 40 INIWIVAYI FOANTS QIIVAILOV

(3,u0D)8-1II FTIVL

59



60

HN 0°¢ sotuediQ NIV
ZOTI3TUOPIRBY

PTOV OTdIpY

0°'T G8 G6 - ¢Jnuey uoTAN
€°0 QuaTA390Vy
AV 0¢ ‘ouaT4y3y

0d
0d -
SPTOV OIT4sa1)

‘sauo0l19y ‘STOYOITV
‘ousanTo] ‘asuszusyg

“peoy fep @ a/sm G/fm () G/fD (/5 (@0 559501
ua an u wa In u Mo io/pue 3oNnpol
squo \mmom q1 g 0 I £ 0 I T4 /P 3onpoiq
-TI3anyN sutpeo
oTuEeldI1Q (¥%) piog % BUAKOTH WOIJF
SHLSVM TVOIRAHIOIYAd A0 INIWIVAYL I9GATIS TAIVAILOV

(3,u0))8~I1I1 HIdVI



Se4 To3Taylaseiuag
qom ¢Toueylsl ¢93emWIO] UNTPOS
¢ 69 x96 *xZ€T 008°S ‘opAysapTeWIOj SUTBIUOD 31SBM
HN  98e3s 3sT -56 -¢zc  -080°S  8TIT'O S03FIy3h1983uad

sursay ‘saseg 1uadiaieQ
13eg “OTTIITUOTAIOY
‘1ouayq ‘osusTeyiyden

€ 0]4 ‘suszuag ‘ouaIpering
HN ovI -09 0SY 00S‘T 006°T €4°0 ‘ousTddoag ‘suatdayy
(pautquod

s19q1J s3TeS STueSiout

yloq) ‘sautwy ¢sOoTjBWOIY

8 66 oLY 00€°C 98°0 ‘sToyooTy ‘siaisi

SUON -Trzy -1 -€2 00T‘T  -45'0 ¢sproy dT3eydITy

TT0 Tong ‘ausTLyieitod

‘ouazuag ‘ousrpeIing

QuoN 68 0S 007 00% 0S o 0LT €90 ‘ousTLdoag ‘ousTAyldm

sawizuy

¢'16 0Ff¢ 099‘c 1°86 LE 096°T 90°1 ‘gourwy °‘SOTISBIJ

9pTIPAYUY OTTBYIYJ

suoy 8 TI ¢ T 4g 8¢ 652 ‘upjeorusyg ‘urardsy

‘way)y I9qqny ‘PIOY

StoN ST oy S 69 8¢ 061 65°C oTTAdTTES TOUdYY

siua 33 000°T (%) (1/3w) (T/3w) (%) (1/8w) (T/3W)  (Q9NW) Sse001q

-Tain 10/pue 3oNpol

oy kepyYdod a1 270 h i 10 ur - MoTd /P pod

: mﬂ.:u.mo.m aoo aog
—F3d oTuR31Q

(7%) @403 ® VNAOTH woijF SHISVM TVOIWIHOOUIYHAd 40 INIWLVANL ¥HLTIL ONITADIIL

6-1I1I1 dTdVL

61



313/pd8 7°QT-9° 11T
3 ?3e31s pug

SIUSATOS *O°H
‘Toatayldaseijusg
‘10192419 ‘PTOVY
OTeTBW ‘PTOY OTTBY3IUd
‘spToy £33eg ‘9pLy

62

(Tousyd se) ¢g 86 -apTeWIOg ¢ Touaydg
. a8e3s 3sT -G6 -SUTIS9Y OTIBYIULS
mom %8 0L (074
HN 0s -0¢ 6% -0¢ €1 Z€'0 s19qTj OTTLI0Y
*sSny 9TTIXI]
‘sursay £xodyg
QUON 9° %1 €68 €0°0 ‘ Temxog-Touayq
‘syserdoutumy
QUON L°TT 9°¢8 LT°0 ‘unewiog-suTsay
sju® IRE 000°T (%) (1I/3w) (1/3uw) () (1/3w) (1/3w) (W) §s9001g
-Ta3n ) an u ) an u MO Io/pue 319oNpoa
wcmﬁw %muﬂmeMIMﬂ | 0 I d 0] I T4 /P onpoag
N w Sutrpeot
-13sd otuedig
6-1II1 d19dVL



STT0 Suraeotaqny
£y 009 0S0°‘T 19 08T S9% 2°0 103 STROTWAY)

s1aqTd UOTAN
aUTTOS8EBH
AUATLAX-0
‘eyaydey oFulj
-eaeg ‘ouszuag

$auaTLx~-d

00% SL Y4 00T 1570 ‘auexeayoTo4D

93BTAATY

Y £8 00¢ S8 00T jualiezaq
od 00€°9 =LL -0S1T gs8 -TL -0S SHe  Sv°C ‘£1aut oy

63

Iaqqny TAIng

y ‘sustpeling
0d 0£9°Y €Y 0S€E 019 S§ 00T STz  T°6T £1sur ey
poatnbay Aep sa10V (%) (1/38m) (1/3w) () (1/3w) (1/3w) (aoR) §s9201d
83U TIINN way ano uy way  IngQ uy  MOT4g i1o/pue 3onpoig
2qod qT
8urpeor aoo aog
o1uB31Q

(¥%) @04 ® VNAQTO WOI3 SALSVM TVOIWHHOOYIAd 40 INHWLVHIYL NOOOVT QAIVIHY

OT-III HT9VL



Following the inplant reductions a treatment plant was designed and
constructed to use segregated wastewater collection, surface settling,
extended aeration, final settling and a four acre polishing pond.
Operation record revealed a final clarifier effluent of 15 mg/1 BODj
maximum, 8 mg/l average (98.5-99.5% removal) and a suspended solids
level of 10 mg/l maximum, 6 mg/l average. The polishing pond effluent

showed a BODg of 8 mg/l maximum and 3 mg/l average.

B. Petrochemical Industry

The treatment of various petrochemical wastewaters was reported
by Gloyna and Ford (44,45). Tables I1I-8,9,10 and 11 smmarize their
findings on BOD5 removal efficiencies by activated sludge, trickling

filters, aerated lagoons, and waste stabilization ponds, respectively.

C. Pulp and Paper Industry

A review of recent literature indicates that while activated
sludge is the major method of treating pulp and paper wastewaters,
chemical treatment is being tested in full scale facilities with
success. In treating 125 kg/ton BOD by anerobic fermentation and
aeration, Grishina and Izotova (47) report that the BOD5 was reduced
from 1000 mg/l to 20 mg/l. The effluent COD remained high, however,
and a BOD:M:E ratio of 100:3:0.5 was necessary.

Dobolyi 29 reported a final effluent of 25 mg/l BOD and 430
mg/l COD for an intergrated mill pulping straw by the Kraft process.
The waste was pre-treated by coagulation with 400 mg/l Fe SO4 and 600

mg/1 Ca(OH)2 prior to biological treatment. In using activated sludge

64



G9 06S T89°T 98T 989 69°T §0138eTd
00¢ 08 0s 00T 93BT TV 3juedasieq
9uoN 6 -02 0CT -0ST -0S -0¢ -0S Sh'e ‘A1outr 3oy
Y05’y ‘etuommy
‘auaTAylreLtod
‘opTaoTyd TAYld
¢Toueyly ¢sen °*aeN
BUON 7 A 09¢ -06 -4 0ST A ‘suedoxg ‘sueang
06 0€ 0S
JuoN S -0 -G¢ -GZ
96 0S 00L
SUON %9T 88 A -00% S sueTAy3y ‘susakig
09 00L 000°T ¢sz931sy ‘soutwy
auoN 96 -0¢ -00¥% -00S S ‘sTOYoOOTY ‘sursoy
9%
spuod
T®BI0L $T6 Iaqqny TAIng
- @uoN puod £aswyiag €Y 002 0S¢ 0S 0S 00T T°6T sustpeing ‘Lisuriey
paanbay  Aep By (1) (I/5m) (/W)  (3) (/W) (1/3m) (€W §590014
SIUSTIAINN < wusy ano ug way ang ug MOTJA Io/pue 310oNpoid
aod 41 aoo aod
Surperot
oTue8ig

SHLSVM TVOIKHHOOWIAd A0 INHWLVAYL aNOd NOILVZIIIGVIS HISVM

TIT-III HT19VL

65



€6

96 66
00T -GL -G6 STBOTWAYO0I]3d POXTR
aurzeaadig
‘sioyag ‘sourweTp
-2uaTAylg “saurt
~oydaoy ¢sTO2LTH
¥4 0S%‘%  0S6°S ‘sapIxQ suaTAd
auoN ¥4 0T -0T9°‘% -0TT°S 0¢ ST'0 -0xd pue auaT4yld
peatfnbay Aep aady (%) (T/3w) (T/3w) (2) (T/3w) (1/3m) (oW §89001g
SJU9TIINN Sgod qT  wey Ino ut way Ing ug MoTq lo/pue 3onpoig
8uypeot aod aod
otuedag
(3u0d) TI-III FT4VL
- E el S A S B e Sy e e e



on a Kraft mill waste, Ganczaruzyk (40) reported BOD5 removals of

85% for 25-65 mg/l in the effluent. The COD removal of 50% gave

an effluent of 220-440 mg/l. In a report on water reuse optimization
for a Kraft mill, Lyons and Eckenfelder 62 present the following

summary, Table III-12,

D. Tanneries

Stanley 91 reported that typical standard raw waste loads
(SRWL) from chrome tannery wastes range from 253-1323 mg/l BOD5 and
100-1255 mg/l SS. The effectiveness of various biological processes

are summarized below. The SRWL shown were after primary treatment.

BOD ss
Type Process SRWL _ EFF SRWL - EFF
Aerobic Lagoons 525 - 104 526 - 312
Anerobic - Aerobic 1146 - 152 408 - 105
Lagoons
Activated Sludge 250/450 - 25/75 50/100 - 25/100
Unknown - 25 Unknown - 52

732 - 101 556 ~ 398
Trickling Filters 180 - 74 143 - 58

124 - 24 90 - 45

Eye 36 reported that suspended lime was removed from vegetable
tannery beam house waste by clarification with polyelectrolytes in
the 10 mg/l range. Suspended Solids were reduced from 3000-5000 to
200-500 mg/l. The clarification step prior to further treatment also

reduced the COD by about 50%. Blended clarified beam house wastes

67



and vegetable tanning waste contain 1000-1500 mg/1 BODS; 2000-8000
mg/l COD, and total Kjeldahl nitrogen of 150 mg/l. Treatment by an
anerobic-aerobic lagoon yielded an effluent with 20-330 mg/1 BOD
(200 mg/1 aver.), 300-1700 mg/1 COD (900 mg/l aver.), and total
Kjeldahl nitrogen of 100 mg/l (aver.). In a similar study, Parker
@25) reported the treatment pf vegetable tannery waste by activated
sludge. The results of his study are summarized in Table III-13.

They show the affect of different leadings and detention.
E. Textiles

A report by the A.D. Little Company (60) discussed the treatment
of textile wastes. The SRWL for BOD5 was reported to range from 270-
1000 mg/1l. Very little removal of total dissolved solids is accom-
plished by conventional activated sludge, extended aeration or lagoons.
Total dissolved solids of the textile waste reported ranged from 500-
3000 mg/1l. The effectiveness of biological treatment on textile

wastes is summarized in Table 14.

F. Steel Industry

In a 1954 paper on the treatment of flue dust waste from the
U.S. Steel Fairless Works, Henderson and Baffa 49 reported that
primary thickening, flocculation with lime, followed by clarification
is capable of reducing the influent suspended solids from 2000 mg/1l
to less than 50 mg/1.

In treating combined once through cooling water and concentrated
coolant wastes at a 12:1 ratio, Armco (2 )found the following oil

removals with 195 mg/l alum, 43 mg/l lime, 32 mg/l clay, and 1 mg/1l

68



TABLE III~-12

*
EFFLUENT QUALITY & COST (62)

PROCESS
Influent
Primary Eff
Biological
Aerated Lagoon
Activated Sludge
Massive Lime
Sand Filtration

Carbon Absorption

Ion Exchange

Cumulative

BOD COD SS COLOR TDS Cost
mg/l mg/l mwmg/l (Units) mg/l  ¢/1000 GAL
284 1600 440 2000 1450 -
277 1440 38 2000 1450 3to 4

63 700 50 1800 1450 902

20 410 20 1800 1450 10

15 400 20 200 1200 20

10 400 1 200 1200 23

2 10 1 10 1100 23
nil 5 1 nil nil 77

*
Based on 1969 ENR Const. Cost
Example Discharge of 24,3 MGD.

69



TABLE III-13

EFFLUENT DATA FOR BLENDED BATE POOL & TANNINS FROM Parker (75)

AVE. RAW PHASE

PARAMETER WASTE I II III IV
Flow, GPM - 15 20 33 69 127
Detention, days - 49,6 37.4 16.2 7.8 4,2
BOD Load, 1b/1000 ft 3/D - 1.8 2.4 4,5 9.4 17.3
% BOD Removed - 97 96 84 67 63

% COD Removed - 76 65 42 38 37
BODS, mg/1 1043 35 47 187 270 315
coD, mg/l 4470 1135 1650 2740 2930 3000
ORG-N, mg/1 40,6 15 30 36 18 25
NH,N, mg/1 47.1 25 28 34 18 43
TKN, mg/1 87.8 40 59 70 36 68
TS, mg/l 9190 6000 7600 2500 2000 2400
DS, mg/l 6500 5500 6600 1400 800 1200
VS, mg/l 2710 900 1100 1000 1400 1200
ss, mg/1 539 500 900 500 500 450
Set. S., ml/1 15.1 20+ 40 3 1 2
pH 6.0 7.0 7.2 7.3 7.1 6.8
T. Sulf., mg/l 1.5 0 0 0 0 0.4
TP, mg/1 6.83 2.3 7.7 5.6 5.8 3.6

70



TABLE 11I-14

BIOLOGICAL TREATMENT OF TEXTILE WASTE FROM A, D, Little (60)

BOD ss

TREATMENT PROCESS SRWL -~ EFF SRWL -~ EFF
a) Modified Activated 760-120 105~270

Sludge-Cotton & Polyester
b) Extended Aeration -

Cotton & Polyester & Rayon 450~85 50-25
c) Extended Aeration -

Printing 650-45 175-50
d) Extended Aeration -

Cotton & Polyester & Rayon 560-75 200-75
e) Extended Aeration -

Polyester & Synthetics 450-65 25-25
f) Extended Aeration - 570-33 - -

Cotton
g) Activated Sludge - to { 600-25} to {100—5 }

Cotton & Synthetics 1000-75 300-70
h) Extended Aeration =

Polyester & Rayon 300-50 - -
1) Aerated Lagoon -

Wool 164-64 - -
i) Aerated & Natural Lagoons -

Average of 8 Plants Fabric

Unknown or Cotton & Nylons

with Dyeing and Finishing 360-45 112-121

71



cationic polymer.

Parameter SRWL Effluent % Removal
Total 0il, mg/1 1276 76 91
BODs, mg/l 893 57 93
coD, mg/l 6320 441 89
Suspended Solids, mg/1l 770 55 93

The report also concluded that the pH needed to be maintained above
6.0 for efficient treatment and that flow equalization was an
absolute must.

The cost of treating combined once through cooling water and
concentrated coolant oily waste was between $0.046-0.051/1000 gallons
of waste, Treatment included coagulation and air flotation. Although
the recovered o0il scum had no potential as fuel o0il, it was sold to

municipalities for use as road oil (2).
G. General.

The performance of surface—-aerated basins on BOD5 removal prior
to clarification has been summarized by Beychok (18). Table III-15

shows some of his data.

72



TABLE III-15

INDUSTRIAL WASTE TREATMENT by SURFACE AERATED BASINS (18)

Industry
Pulp & Paper

Pulp & Paper
0il Refinery
Pulp & Paper
Pulp & Paper
Petrochemical
Pulp & Paper
Pulp & Paper
Pulp & Paper
Textiles
Distillery
Fiberglass
0il Refinery
Petrochemical
0il Refinery
Wood Treating
Cannery

Cannery

BOD, mg/1l
Inf EEf
254 93
239-93-33
85.5-57-45

225-119-78.5

225-62-40,5

600 90
131 92
526 95
402 74
200 100
550 94
933-98-78.5

270 72
2500 200
160~120-40
2200 200
360 21
980 50

73

Remarks
Single Basin

Two Basins in series

" " ” "

" " No Nutrients

" "  w/Nutrients
Two Basins in Parallel
Single Basin
Two Sections in Series
Single Basin
Single Basin
Single Basin
Two Basins in Series

" TR "
Single Basin
Two Basins in Series
Single Basin

Lit. Rev.



Further treatment of effluents of this quality would be needed
prior to discharge. However, application of one of the methods de-
scribed in the previous section could easily provide an effluent
with a BOD5 and SS of less than 30 mg/l each.

While BOD5 per se is not associated with trace metals and
hydroxide sludges, suspended solids are. In this regard, filtration
of settled chemically treated wasteswaters is often necessary to
maintain desired effluent levels for the trace metal.

In treating electroplating wastes, McDonough and Steward 64
reported that the use of the Lancy Intergrated treatment system
yielded a final effluent of less than 10 mg/l suspended solids.

In testimony to the Illinois Pollution Control Board (97)
Weston cited filtration as a polishing step in the removal of
arsenic, barium, calcium, copper, iron, manganese, nickel, and zinc.

" the removal of

As discussed in the chapter on "0il and Grease,
biological floc and suspended solids by filtration from biological

effluents will improve the removal of oils. For further details

refer to the individual chapters for the parameter in question.

74



CHAPTER IV-CADMIUM

SOURCES OF CADMIUM

Cadmium, like many other metals, occurs naturally in soil,
fresh and salt waters, consequently in our food and bodies.

In the natural aquatic environment it occurs as soluble Cd+2
salts, soluble inorganic and organic complexes and insoluble pre-
cipitates. At a pH of greater than 7, cadmium hydroxides and car-
bonates will precipitate.

Friberg et.al. (39) report that cadmium in the environment is
particularly associated with zinc, lead and copper concentrations.

In areas not known to be polluted with cadmium, natural conditions
in the soil are reported to be less than 1 ppm. Normal levels of
cadmium in food are reported to be less than 0.05 ppm. Similarly,
McKee and Wolf (66) have reported that a normal concentration of
cadmium for many plant and animal tissues is about 1 mg/kg. Table
IV-1 lists some naturally occurring concentrations of cadmium.

While cadmium is normally present in the environment, its
concentration in water isbeing increased by many industrial discharges.
Since it is associated with the refining of zinc, lead, copper, and
the alloying of copper, lead, silver, aluminum, and nickel, it 1s
very likely that cadmium pollution started as early as the first use
of any of these metals. Industrial activities which contribute to
increased concentrations of cadmium are shown in Table IV-2., Friberg
et.al. (39) also reported that the burning of oil and waste and scrap
metal treatment may contribute to the cadmium concentration. Their
work also showed that agricultural fertilizers, either as chemicals or

as sludge from sewage treatment plants, contain cadmium which may be

75



TABLE IV-1

NATURALLY OCCURRING CONCENTRATIONS OF CADMIUM

Source Concentration Reference
Soils* 1 mg/kg (39)
Food (normal level) 0.05 mg/kg (39)
Many plant and animal 1 mg/kg (66)
tissues
Some natural waters 0.010 mg/1 (39)
Sea water 0.08 mg/l 6 )
Marine plants 0.4 mg/l 6 )
Marine Animals 0.15-3mg/1 6 )
Air (Manhattan Yearly mean .0.023 mg/m3 (39
Air (non-urban New York) Yearly mean 0.003 mg/m3 (39)
76



TABLE IV-2

INDUSTRIAL SOURCES AND CONCENTRATIONS OF CADMIUM

Industrial Source

Alkaline accumulators

Automobile heating control
manufacturing

Ceramic manufacturing

Chemical Industries
Pigment Works
Textile printing
Plastics

Lead mining
Acid drainage

Metallurgical alloying
(on copper, lead, silver,
aluminum, and nickel)

Plating
Plating rinse waters
(large installations)
0.5 GPH drag-out
2.5 GPH drag-out
Plating bath
Electroplating waste

Cadmium
Concentration (mg/l) Reference
(39)
14-22 (76)
(61,66,76)
(61,76,66)
(76,39)
(61,76,66)
(39)
1,000 (76)
(61,66,76)
15 average (76)
50 maximum
48
240
23,000
<2-4 (14)
77



released to the aquatic environment. Lund (61) reported that cadmium
is a by-product of nuclear reactor operations. Salts of cadmium

are also used in insecticides and as anti-parasitic agents.

ENVIRONMENTAL EFFECTS OF CADMIUM

Effect on Man and Animals

Table IV-3 lists the physiological effects of cadmium upon
animals. The consumption of water containing cadmium has been found
to result in cumulative poisoning in mammals. McKee and Wolf (66)
have reported that cadmium tends to concentrate in the liver, kidneys,
pancreas and thyroid of humans and animals.